UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5100.961 63.87 68.2 4.33 Complied
5150.0 61.90 68.2 6.3 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.0 51.55 0.5 52.05 54.0 1.95 Complied
5150.0 50.94 0.5 51.44 54.0 2.56 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.77 68.2 5.43 Complied
5363.461 63.73 68.2 4.47 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.47 0.5 51.97 54.0 2.03 Complied
5355.0 51.70 0.5 52.20 54.0 1.8 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 13/ 8 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5127.179 59.08 68.2 9.12 Complied
5150.0 57.65 68.2 10.55 Complied
Results: CH36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5123.717 46.89 0.4 47.29 54.0 6.71 Complied
5150.0 46.45 0.4 46.85 54.0 7.15 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 13/ 8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5123.461 63.91 68.2 4.29 Complied
5150.0 62.72 68.2 5.48 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.192 51.51 0.4 51.91 54.0 2.09 Complied
5150.0 50.94 0.4 51.34 54.0 2.66 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.07 68.2 6.13 Complied
5458.461 63.89 68.2 4.31 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.41 0.4 51.81 54.0 2.19 Complied
5358.461 51.69 0.4 52.09 54.0 1.91 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5145.8 60.95 68.2 7.25 Complied
5150.0 59.61 68.2 8.59 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 47.92 0.4 48.32 54.0 5.68 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 59.35 68.2 8.85 Complied
5361.1 60.16 68.2 8.04 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fége Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.12 0.4 4752 54.0 6.48 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5143.3 60.22 68.2 7.98 Complied
5150.0 60.07 68.2 8.13 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) . eve/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 47.84 0.4 48.24 54.0 5.76 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 59.14 68.2 9.06 Complied
5353.4 59.73 68.2 8.47 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) . eve/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.17 0.4 47.57 54.0 6.43 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 40 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5147.0 63.15 68.2 5.05 Complied
5150.0 59.24 68.2 8.96 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 47.81 0.5 48.31 54.0 5.69 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 57.58 68.2 10.62 Complied
5450.3 58.76 68.2 9.44 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fége Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.20 0.5 47.70 54.0 6.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/ 20 MHz / 6Mbit / MIMO / Port 1+2+3+4 / PWL 13/ 8 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5124.358 58.99 68.2 9.21 Complied
5150.0 56.94 68.2 11.26 Complied
Results: CH36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5120.0 46.84 0.3 47.14 54.0 6.86 Complied
5150.0 46.37 0.3 46.67 54.0 7.33 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/ 20 MHz / 6Mbit / MIMO / Port 1+2+3+4 / PWL 13/ 8 dBi Antenna Group
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Lower Band Edge Measurement
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/ 20 MHz / 6Mbit / MIMO / Port 1+2+3+4 /| PWL 14/ 8 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5090.961 64.65 68.2 3.55 Complied
5150.0 62.10 68.2 6.1 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.384 51.50 0.3 51.80 54.0 2.2 Complied
5150.0 50.94 0.3 51.24 54.0 2.76 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.10 68.2 6.10 Complied
5425.0 63.42 68.2 4.78 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.48 0.3 51.78 54.0 2.22 Complied
5361.538 51.68 0.3 51.98 54.0 2.02 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/ 20 MHz / 6Mbit / MIMO / Port 1+2+3+4 /| PWL 14/ 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 13 /8 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5125.256 58.94 68.2 9.26 Complied
5150.0 57.07 68.2 11.13 Complied
Results: CH36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5120.256 46.85 0.5 47.35 54.0 6.65 Complied
5150.0 46.37 0.5 46.87 54.0 7.13 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 13 /8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 14 / 8 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5119.038 63.86 68.2 4.34 Complied
5150.0 61.70 68.2 6.5 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.576 51.53 0.5 52.03 54.0 1.97 Complied
5150.0 50.91 0.5 51.41 54.0 2.59 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.15 68.2 6.05 Complied
5408.461 64.19 68.2 4.01 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.44 0.5 51.94 54.0 2.06 Complied
5362.307 51.68 0.5 52.18 54.0 1.82 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 14 / 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 13 /8 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5137.692 58.83 68.2 9.37 Complied
5150.0 56.78 68.2 11.42 Complied
Results: CH36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5123.589 46.91 0.4 47.31 54.0 6.69 Complied
5150.0 46.47 0.4 46.87 54.0 7.13 Complied

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 13 /8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 14 /8 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5140.192 63.78 68.2 4.42 Complied
5150.0 61.22 68.2 6.98 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5091.153 51.51 0.4 51.91 54.0 2.09 Complied
5150.0 50.93 0.4 51.33 54.0 2.67 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.14 68.2 6.06 Complied
5434.230 63.57 68.2 4.63 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.45 0.4 51.85 54.0 2.15 Complied
5368.846 51.67 0.4 52.07 54.0 1.93 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 14 /8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 62.6 68.2 5.60 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 50.23 0.4 50.63 54.0 3.37 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 57.97 68.2 10.23 Complied
5363.4 59.91 68.2 8.29 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fége Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.05 0.4 47.45 54.0 6.55 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

TEST REPORT VERSION 1.0
Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n / 40 MHz / MCSO0 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5149.3 60.35 68.2 7.85 Complied
5150.0 60.17 68.2 8.03 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 48.34 0.4 48.74 54.0 5.26 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 57.45 68.2 10.75 Complied
5363.8 60.07 68.2 8.13 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) . eve/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.06 0.4 47.46 54.0 6.54 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5146.5 61.52 68.2 6.68 Complied
5150.0 61.22 68.2 6.98 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 48.29 0.5 48.79 54.0 5.21 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 58.02 68.2 10.18 Complied
5409.6 59.22 68.2 8.98 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.12 0.5 47.62 54.0 6.38 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

9 dBi Antenna Group

Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1 / PWL 12 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak
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Lower Band Edge Measurement

Result: Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuV/m) (dBuV/m) (dB)
5150.0 60.0 68.2 8.20 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuV/m)
5150.0 47.98 0.3 48.28 54.0 5.72 Complied
@)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 17 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5148.077 64.63 68.2 3.57 Complied
5150.0 62.29 68.2 5.91 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 51.41 0.3 51.71 54.0 2.29 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 59.07 68.2 9.13 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.61 0.3 47.91 54.0 6.09 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 17 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 12 /9 dBi Antenna Group
Results: CH36 / Lower Band Edge / Peak

Wby |y L T T P

I e e e

Lower Band Edge Measurement

Result: Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5150.0 59.11 68.2 9.09 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 48.09 0.5 48.59 54.0 5.41 Complied
@)
S e P 2
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / SISO/ Port 1/ PWL 17 /9 dBi Antenna Group
Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5115.962 63.59 68.2 4.61 Complied
5150.0 62.34 68.2 5.86 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 51.40 0.5 51.9 54.0 2.1 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 58.98 68.2 9.22 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.63 0.5 48.13 54.0 5.87 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / SISO/ Port 1/ PWL 17 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO /Port 1 /PWL 12 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

WA YR TR By ST Ty e

Lower Band Edge Measurement

Result: Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5150.0 58.80 68.2 9.4 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e ICD:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dB|n\1/|/t (dB) esult
(dBpvim) (dB) (dBuV/m) (dBpv/m)
5150.0 47.84 0.4 48.24 54.0 5.76 Complied
g I .Ilj/“l_“""-/ T .
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0O / SISO /Port 1 /PWL 17 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5096.731 64.15 68.2 4.05 Complied
5150.0 62.96 68.2 5.24 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 51.43 0.4 51.83 54.0 2.17 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 57.91 68.2 10.29 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.66 0.4 48.06 54.0 5.94 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac /20 MHz / MCS0O / SISO /Port 1 /PWL 17 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / SISO / Port 1/ PWL 12 /9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 65.57 68.2 2.63 Complied
5147.5 64.61 68.2 3.59 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Ijeraglje 8uty Cy_cle Average A‘(‘?rage Margin |
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) Result
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5150.0 51.02 0.4 51.42 54.0 2.58 Complied
5148.8 50.82 0.4 51.22 54.0 2.78 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuV/m) (dBuV/m) (dB)
5350.0 57.65 68.2 10.55 Complied
5428.5 58.85 68.2 9.35 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average A[‘?fﬁge Margin Resul
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5350.0 47.02 0.4 47.42 54.0 6.58 Complied
5362.5 47.23 0.4 47.63 54.0 6.37 Complied

Page 712 of 828

FCC 15.407 WLAN - Template Vers. 1.4




TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /40 MHz / MCSO / SISO / Port 1/ PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /40 MHz / MCSO0O / SISO/ Port 1 /PWL 12 /9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 64.84 68.2 3.36 Complied
5146.7 64.66 68.2 3.54 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Ijeraglje 8uty Cy_cle Average A‘(‘?rage Margin |
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) Result
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5150.0 51.07 0.4 51.47 54.0 2.53 Complied
5148.8 50.98 0.4 51.38 54.0 2.62 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuV/m) (dBuV/m) (dB)
5350.0 57.92 68.2 10.28 Complied
5368.4 59.48 68.2 8.72 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average A[‘?fﬁge Margin Resul
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5350.0 46.99 0.4 47.39 54.0 6.61 Complied
5362.5 47.23 0.4 47.63 54.0 6.37 Complied
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac /40 MHz / MCSO0 / SISO/ Port 1 /PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /80 MHz / MCS0O / SISO /Port 1 /PWL 12 /9 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 65.61 68.2 2.59 Complied
5128.1 64.80 68.2 3.4 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Ijeraglje 8uty Cy_cle Average A‘(‘?rage Margin |
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuV/m)
5150.0 52.43 0.5 52.93 54.0 1.07 Complied
5145.4 52.26 0.5 52.76 54.0 1.24 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 59.05 68.2 9.15 Complied
5402.5 59.09 68.2 9.11 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency A\(era?e ICD:uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) dBe\</e/ orrdegnon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.44 0.5 47.94 54.0 6.06 Complied
5362.5 47.50 0.5 48.00 54.0 6 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /80 MHz / MCS0O / SISO /Port 1 /PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group
Results: CH36 / Lower Band Edge / Peak

L sy
P VTP L YRR PR T S T B

Lower Band Edge Measurement

Result: Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5123.717 58.84 68.2 9.36 Complied
5150.0 56.94 68.2 11.26 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5123.846 46.93 0.3 47.23 54.0 6.77 Complied
5150.0 46.53 0.3 46.83 54.0 7.17 Complied
=
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5137.884 63.91 68.2 4.29 Complied
5150.0 61.34 68.2 6.86 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5148.269 51.60 0.3 51.90 54.0 2.1 Complied
5150.0 51.22 0.3 51.52 54.0 2.48 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.12 68.2 6.08 Complied
5372.692 64.51 68.2 3.69 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.59 0.3 51.89 54.0 2.11 Complied
5375.769 51.87 0.3 52.17 54.0 1.83 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group
Results: CH36 / Lower Band Edge / Peak

e

Lower Band Edge Measurement

Result; Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5125.512 59.42 68.2 8.78 Complied
5150.0 57.46 68.2 10.74 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5123.589 47.01 0.5 47.51 54.0 6.49 Complied
5150.0 46.57 0.5 47.07 54.0 6.93 Complied
mE | ™ “
= AN |
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5111.730 63.36 68.2 4.84 Complied
5150.0 61.84 68.2 6.36 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.576 51.69 0.5 52.19 54.0 1.81 Complied
5150.0 51.22 0.5 51.72 54.0 2.28 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.07 68.2 6.13 Complied
5411.923 64.44 68.2 3.76 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.64 0.5 52.14 54.0 1.86 Complied
5361.538 51.84 0.5 52.34 54.0 1.66 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group
Results: CH36 / Lower Band Edge / Peak
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Lower Band Edge Measurement

Result; Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5131.410 59.10 68.2 9.1 Complied
5150.0 57.47 68.2 10.73 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5123.589 46.97 0.4 47.37 54.0 6.63 Complied
5150.0 46.67 0.4 47.07 54.0 6.93 Complied
e i Pl
= A
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5111.538 63.85 68.2 4.35 Complied
5150.0 62.84 68.2 5.36 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.384 51.60 0.4 52.00 54.0 2.00 Complied
5150.0 51.23 0.4 51.63 54.0 2.37 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.51 68.2 5.69 Complied
5455.769 64.00 68.2 4.2 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.66 0.4 52.06 54.0 1.94 Complied
5355.0 51.79 0.4 52.19 54.0 1.81 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 58.66 68.2 9.54 Complied
5145.3 48.98 68.2 19.22 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Ijeraglje I(D:uty Cy_cle Average A‘(‘?rage Margin |
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) Result
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5150.0 47.85 0.4 48.25 54.0 5.75 Complied
5144.8 48.98 0.4 49.38 54.0 4.62 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuV/m) (dBuV/m) (dB)
5350.0 57.91 68.2 10.29 Complied
5358.9 59.22 68.2 8.98 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average A[‘?fﬁge Margin Resul
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuV/m) (dB) (dBuV/m) (dBuv/m)
5350.0 47.18 0.4 47.58 54.0 6.42 Complied
5363.01 47.40 0.4 47.80 54.0 6.2 Complied

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 62.17 68.2 6.03 Complied
5145.4 62.81 68.2 5.39 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e guty Cy_cle Average AV_erage Margin I
(MH2) ; eve/ orrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 50.12 0.4 50.52 54.0 3.48 Complied
5148.6 49.95 0.4 50.35 54.0 3.65 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 57.67 68.2 10.53 Complied
5424.9 59.30 68.2 8.9 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.10 0.4 47.50 54.0 6.5 Complied
5376.0 47.36 0.4 47.76 54.0 6.24 Complied
Result: Pass
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TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO0O / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 64.28 68.2 3.92 Complied
5126.7 64.32 68.2 3.88 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 51.14 0.5 51.64 54.0 2.36 Complied
5147.8 50.59 0.5 51.09 54.0 2.91 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 59.11 68.2 9.09 Complied
5376.5 59.86 68.2 8.34 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency Atera?e BUty Cy.Cle Average AV‘?fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.37 0.5 47.87 54.0 6.13 Complied
5362.5 47.50 0.5 48.0 54.0 6 Complied
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group
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Lower Band Edge Measurement

Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2+3 / PWL 12/ 9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

(PSP SPTRIN I VYR ST TR YRS

Lower Band Edge Measurement

Result: Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5149.615 59.17 68.2 9.03 Complied
5150.0 58.04 68.2 10.16 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5123.717 47.01 0.3 47.31 54.0 6.69 Complied
5150.0 46.56 0.3 46.86 54.0 7.14 Complied
IA (f\1
o | h. rf'\_.".
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/ 20 MHz / 6 Mbit / MIMO / Port 1+2+3 / PWL 14 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5103.461 63.62 68.2 4.58 Complied
5150.0 62.35 68.2 5.85 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.769 51.60 0.3 51.90 54.0 2.10 Complied
5150.0 50.94 0.3 51.24 54.0 2.76 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 61.48 68.2 6.72 Complied
5373.076 64.40 68.2 3.80 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.56 0.3 51.86 54.0 2.14 Complied
5355.0 51.82 0.3 52.12 54.0 1.88 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/ 20 MHz / 6 Mbit / MIMO / Port 1+2+3 / PWL 14 /9 dBi Antenna Group
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Lower Band Edge Measurement

Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 12/ 9 dBi Antenna Group
Results: CH36 / Lower Band Edge / Peak

Lower Band Edge Measurement

Result; Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5136.282 59.24 68.2 8.96 Complied
5150.0 56.77 68.2 11.43 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5123.589 46.96 0.5 47.46 54.0 6.54 Complied
5150.0 46.54 0.5 47.04 54.0 6.96 Complied
- [ v R |
& e
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14/ 9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5119.80 64.09 68.2 4.11 Complied
5150.0 62.32 68.2 5.88 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.192 51.54 0.5 52.04 54.0 1.96 Complied
5150.0 50.92 0.5 51.42 54.0 2.58 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 61.89 68.2 6.31 Complied
5378.846 64.51 68.2 3.69 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.59 0.5 52.09 54.0 1.91 Complied
5354.615 51.80 0.5 52.30 54.0 1.70 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14/ 9 dBi Antenna Group
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Result: Pass

@ Page 738 of 828 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3/ PWL 12 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Lower Band Edge Measurement

Result; Pass

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5139.230 59.71 68.2 8.49 Complied
5150.0 57.46 68.2 10.74 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency Averagl;e DL Cy_cle Average AV_erage Margin I
(MH2) dLeve/ Corrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5149.487 47.30 0.4 47.70 54.0 6.30 Complied
5150.0 46.94 0.4 47.34 54.0 6.66 Complied
- it
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3/ PWL 14 /9 dBi Antenna Group

Results: CH40 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5110.961 63.82 68.2 4.38 Complied
5150.0 62.33 68.2 5.87 Complied
Results: CH40 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5090.769 51.71 0.4 52.11 54.0 1.89 Complied
5150.0 51.08 0.4 51.48 54.0 2.52 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.10 68.2 6.1 Complied
5364.230 63.91 68.2 4.29 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.78 0.4 52.18 54.0 1.82 Complied
5358.076 51.96 0.4 52.36 54.0 1.64 Complied
Result: Pass

Page 740 of 828

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 14 / 9 dBi Antenna Group
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Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 61.92 68.2 6.28 Complied
Results: CH38/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 49.73 0.4 50.13 54.0 3.87 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 58.75 68.2 9.45 Complied
5434.6 61.25 68.2 6.95 Complied
Results: Upper CH46 / Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fége Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.48 0.4 47.88 54.0 6.12 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5148.9 64.78 68.2 3.42 Complied
5150.0 63.08 68.2 5.12 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) . eve/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 49.71 0.4 50.11 54.0 3.89 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 58.45 68.2 9.75 Complied
5433.4 59.74 68.2 8.46 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fﬁge Margin R |
(MHz) . eve/ orrdeénon Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.32 0.4 47.72 54.0 6.28 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5120.8 65.66 68.2 2.54 Complied
5150.0 63.10 68.2 5.1 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e I(D:uty Cy_cle Average A\Ii_erage Margin R I
(MHz) dBe\</e/ orrdeé:non Level dBm\1/|/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 49.97 0.5 50.47 54.0 3.53 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5350.0 58.49 68.2 9.71 Complied
5366.1 59.85 68.2 8.35 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglje Ié):uty Cy.Cle Average AVL‘?fége Margin R |
(MHz) dBe\</e/ orrdeénon Level dBm\]/I/t (dB) esult
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.46 0.5 47.96 54.0 6.04 Complied
Result: Pass
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TEST REPORT VERSION 1.0

TEST REP

ORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna Group

—

(&
~ o M
S e e
o] ]
= [ f
2| A Pohag,

v A A
| R R T

—

viow

I b P, :

Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement

Page 747 of 828

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/ 20 MHz / 6 Mbit / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5124.102 59.44 68.2 8.76 Complied
5150.0 59.02 68.2 9.18 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5149.615 47.24 0.3 47.54 54.0 6.46 Complied
5150.0 46.99 0.3 47.29 54.0 6.71 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 61.89 68.2 6.31 Complied
5362.692 64.12 68.2 4.08 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.63 0.3 51.93 54.0 2.07 Complied
5355.769 51.81 0.3 52.11 54.0 1.89 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/ 20 MHz / 6 Mbit / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5137.692 59.51 68.2 8.69 Complied
5150.0 57.62 68.2 10.58 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5149.487 47.23 0.5 47.73 54.0 6.27 Complied
5150.0 46.93 0.5 47.43 54.0 6.57 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 62.49 68.2 5.71 Complied
5356.153 64.66 68.2 3.54 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.62 0.5 52.12 54.0 1.88 Complied
5358.846 51.83 0.5 52.33 54.0 1.67 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Results: CH36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5135.641 59.84 68.2 8.36 Complied
5150.0 57.30 68.2 10.9 Complied
Results: CH36 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5149.230 47.26 0.4 47.66 54.0 6.34 Complied
5150.0 46.98 0.4 47.38 54.0 6.62 Complied
Results: CH48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 61.99 68.2 6.21 Complied
5363.076 64.05 68.2 4.15 Complied
Results: CH48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 51.59 0.4 51.99 54.0 2.01 Complied
5354.615 51.78 0.4 52.18 54.0 1.82 Complied
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group

Results: CH38 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5140.5 60.18 68.2 8.02 Complied
5150.0 64.45 68.2 3.75 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
55148.0 49.68 0.4 50.08 54.0 3.92 Complied
5150.0 50.44 0.4 50.84 54.0 3.16 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 57.16 68.2 11.04 Complied
5386.7 59.51 68.2 8.69 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.06 0.4 47.46 54.0 6.54 Complied
5365.7 47.21 0.4 47.61 54.0 6.39 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group

Results: CH38/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5143.4 60.80 68.2 7.4 Complied
5150.0 60.42 68.2 7.78 Complied
Results: CH38 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 50.11 0.4 50.51 54.0 3.49 Complied
5148.0 48.74 0.4 49.14 54.0 4.86 Complied
Results: CH46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 57.64 68.2 10.56 Complied
5362.5 59.39 68.2 8.81 Complied
Results: CH46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.06 0.4 47.46 54.0 6.54 Complied
5375.1 47.11 0.4 47.51 54.0 6.49 Complied
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 40 MHz / MCSO0 / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group

Results: CH42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5121.1 65.19 68.2 3.01 Complied
5150.0 62.09 68.2 6.11 Complied
Results: CH42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5121.0 49.31 0.5 49.81 54.0 4.19 Complied
5150.0 49.13 0.5 49.53 54.0 4.47 Complied
Results: CH42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 58.25 68.2 9.95 Complied
5502.9 59.53 68.2 8.67 Complied
Results: CH42 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.16 0.5 47.66 54.0 6.34 Complied
5362.5 47.33 0.5 47.83 54.0 6.17 Complied
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 80 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

23 dBi Antenna Group

Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1 / PWL 7/ 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpV/m) (dBpV/m) (dB)
5150.0 58.90 68.2 9.3 Complied
5135.3 59.86 68.2 8.34 Complied

Results: CH 36 / Lower Band Edge / Average
Corrected
Frequency | VS | Contection | Average | CUTES | Margin | oy
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 47.04 0.3 47.34 54.0 6.66 Complied
5123.7 47.33 0.3 47.63 54.0 6.37 Complied

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1/ PWL 7/ 23 dBi Antenna Group
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Lower Band Edge Measurement
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 13/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 59.58 68.2 8.62 Complied
5148.6 61.06 68.2 7.14 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e guty Cy_cle Average AV_erage Margin I
(MH2) ; eve/ orrdeéznon Level OIIIéln\1/|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 48.16 0.3 48.46 54.0 5.54 Complied
5149.4 48.20 0.3 48.50 54.0 5.5 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 56.95 68.2 11.25 Complied
5421.1 58.80 68.2 9.4 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 46.69 0.3 46.99 54.0 7.01 Complied
5358.4 47.10 0.3 47.40 54.0 6.6 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 13/ 23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 7/ 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5150.0 57.80 68.2 10.4 Complied
5121.4 60.30 68.2 7.9 Complied
Results: CH 36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 47.10 0.5 47.60 54.0 6.4 Complied
5123.4 47.40 0.5 47.90 54.0 6.1 Complied

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 7/ 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 58.82 68.2 9.38 Complied
5092.1 61.85 68.2 6.35 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 48.19 0.5 48.69 54.0 5.31 Complied
5149.2 48.25 0.5 48.75 54.0 5.25 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 56.70 68.2 115 Complied
5420.7 58.84 68.2 9.36 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 46.69 0.5 47.19 54.0 6.81 Complied
5361.9 47.06 0.5 47.56 54.0 6.44 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO/ Port 1/ PWL 7/ 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5150.0 57.30 68.2 10.9 Complied
5111.0 59.66 68.2 8.54 Complied
Results: CH 36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 47.11 0.4 47.51 54.0 6.49 Complied
5123.8 47.42 0.4 47.82 54.0 6.18 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO/ Port 1/ PWL 7/ 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 58.61 68.2 9.59 Complied
5146.3 59.40 68.2 8.8 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e guty Cy_cle Average AV_erage Margin I
(MH2) ; eve/ orrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 47.34 0.4 47.74 54.0 6.26 Complied
5123.4 47.45 0.4 47.85 54.0 6.15 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 57.74 68.2 10.46 Complied
5373.0 59.02 68.2 9.18 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 46.68 0.4 47.08 54.0 6.92 Complied
5376.1 47.06 0.4 47.46 54.0 6.54 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass

Upper Band Edge Measurement
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /40 MHz / MCSO / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Results: CH 38/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 60.58 68.2 7.62 Complied
5148.8 60.56 68.2 7.64 Complied
Results: CH 38/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e guty Cy_cle Average AV_erage Margin I
(MH2) ; eve/ orrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 47.84 0.4 48.24 54.0 5.76 Complied
5148.8 47.97 0.4 47.37 54.0 6.63 Complied
Results: CH 46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 58.83 68.2 9.37 Complied
5357.6 59.31 68.2 8.89 Complied
Results: CH 46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.00 0.4 47.76 54.0 6.24 Complied
5362.0 47.22 0.4 47.62 54.0 6.38 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /40 MHz / MCSO / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group
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Upper Band Edge Measurement

Lower Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /40 MHz / MCSO0 / SISO / Port 1/ PWL 10/ 23 dBi Antenna Group

Results: CH 38/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 63.01 68.2 5.19 Complied
5148.8 64.62 68.2 3.58 Complied
Results: CH 38/ Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 50.75 0.4 51.15 54.0 2.85 Complied
5149.8 50.73 0.4 51.13 54.0 2.87 Complied
Results: CH 46 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 58.49 68.2 9.71 Complied
5367.5 59.46 68.2 8.74 Complied
Results: CH 46 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.36 0.4 47.76 54.0 6.24 Complied
5360.7 47.62 0.4 48.02 54.0 5.98 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /40 MHz / MCSO0 / SISO / Port 1/ PWL 10/ 23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac /80 MHz / MCSO0 / SISO /Port 1 /PWL 7/ 23 dBi Antenna Group

Results: CH 42 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 60.83 68.2 7.37 Complied
5149.295 61.85 68.2 6.35 Complied
Results: CH 42 / Lower Band Edge / Average
Corrected
Frequency A\Iieragl;e DL Cy_cle Average AV_erage Margin I
(MH2) ; eve/ Corrdect|on Level OIL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBuVv/m)
5150.0 49.35 0.5 49.85 54.0 4.15 Complied
5149.3 49.31 0.5 49.81 54.0 4.19 Complied
Results: CH 42 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuVv/m) (dB)
5350.0 57.42 68.2 10.78 Complied
5380.6 59.64 68.2 8.56 Complied
Results: CH 42 / Upper Band Edge / Average
Corrected
Frequency A\Iieraglle Ié):uty Cy.Cle Average AV?‘fﬁge Margin |
(MHz) | eve/ orrdect|on Level dL|m|/t (dB) Result
(dBuVv/m) (dB) (dBuV/m) (dBpVv/m)
5350.0 47.34 0.5 47.84 54.0 6.16 Complied
5358.0 47.39 0.5 47.89 54.0 6.11 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac /80 MHz / MCS0O / SISO /Port 1 /PWL 7 /23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 7 / 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5150.0 57.69 68.2 10.51 Complied
5118.7 59.62 68.2 8.58 Complied
Results: CH 36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 46.83 0.3 47.13 54.0 6.87 Complied
5123.7 47.14 0.3 47.44 54.0 6.56 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 16 JANUARY 2020

TEST REPORT VERSION 1.0

Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 7 / 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 62.04 68.2 6.16 Complied
5094.423 64.16 68.2 4.04 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Average Duty Cycle Average .
Fre(lt\q/llaezr;cy Level Correction A\Iiz:/ae?e Limit M(zérg;n Result
(dBuVv/m) (dB) (dBpv/m) (dBuVv/m)
5150.0 51.21 0.3 51.51 54.0 2.49 Complied
5125.576 51.62 0.3 51.92 54.0 2.08 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuV/m) (dB)
5350.0 62.62 68.2 5.58 Complied
5364.615 64.18 68.2 4.02 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Average Duty Cycle Average :
Fr?ﬁﬂt:_'ezr;cy Level Correction AKZLZ?e Limit M(ng;n Result
(dBuVv/m) (dB) (dBpV/m) (dBuVv/m)
5350.0 51.69 0.3 51.99 54.0 2.01 Complied
5357.692 51.82 0.3 52.12 54.0 1.88 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11a /20 MHz / 6 Mbit / MIMO / Port 1+2 / PWL 11 /23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4

@ Page 781 of 828



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 7 / 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5150.0 57.34 68.2 10.86 Complied
5136.7 59.38 68.2 8.82 Complied
Results: CH 36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 46.76 0.5 47.26 54.0 6.74 Complied
5123.7 47.13 0.5 47.63 54.0 6.37 Complied

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 7 / 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 61.38 68.2 6.82 Complied
5147.884 63.83 68.2 4.37 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Average Duty Cycle Average .
Fre(lt\q/llaezr;cy Level Correction A\Iiz:/ae?e Limit M(zérg;n Result
(dBuVv/m) (dB) (dBpv/m) (dBuVv/m)
5150.0 51.25 0.5 51.75 54.0 2.25 Complied
5090.384 51.67 0.5 52.17 54.0 1.83 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBuV/m) (dB)
5350.0 62.57 68.2 5.63 Complied
5379.230 63.92 68.2 4.28 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Average Duty Cycle Average :
Fr?ﬁﬂt:_'ezr;cy Level Correction AKZLZ?e Limit M(ng;n Result
(dBuVv/m) (dB) (dBpV/m) (dBuVv/m)
5350.0 51.66 0.5 52.16 54.0 1.84 Complied
5361.153 51.82 0.5 52.32 54.0 1.68 Complied
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 11 /23 dBi Antenna Group
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Lower Band Edge Measurement Upper Band Edge Measurement
Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 7/ 23 dBi Antenna Group

Results: CH 36 / Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBuVv/m) (dBuVv/m) (dB)
5150.0 57.94 68.2 10.26 Complied
5126.9 58.91 68.2 9.29 Complied
Results: CH 36 / Lower Band Edge / Average
reguency | AYSe | o | Cege | AT | g |,
(dBuv/m) (dB) (dByVIm) (dBuVv/m)
5150.0 46.75 0.4 47.15 54.0 6.85 Complied
5123.8 47.11 0.4 47.51 54.0 6.49 Complied

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)
Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 7/ 23 dBi Antenna Group
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Lower Band Edge Measurement

Result: Pass
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Transmitter Band Edge Radiated Emissions (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Results: CH 40/ Lower Band Edge / Peak

Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpVv/m) (dB)
5150.0 62.52 68.2 5.68 Complied
5113.846 63.87 68.2 4.33 Complied
Results: CH 40/ Lower Band Edge / Average
Corrected
Average Duty Cycle Average .
Fre(lt\q/llaezr;cy Level Correction A\Iiz:/ae?e Limit M(zérg;n Result
(dBuVv/m) (dB) (dBpv/m) (dBuVv/m)
5150.0 51.25 0.4 51.65 54.0 2.35 Complied
5090.384 51.63 0.4 52.03 54.0 1.97 Complied
Results: CH 48 / Upper Band Edge / Peak
Frequency Peak Level Peak Limit Margin Result
(MHz) (dBpVv/m) (dBpV/m) (dB)
5350.0 62.19 68.2 6.01 Complied
5355.769 63.42 68.2 4,78 Complied
Results: CH 48 / Upper Band Edge / Average
Corrected
Average Duty Cycle Average :
Fr?ﬁﬂt:_'ezr;cy Level Correction AKZLZ?e Limit M(ng;n Result
(dBuVv/m) (dB) (dBpV/m) (dBuVv/m)
5350.0 51.73 0.4 52.13 54.0 1.87 Complied
5355.769 51.79 0.4 52.19 54.0 1.81 Complied
Result: Pass
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	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
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	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11n / 20 MHz / MCS0 / MIMO / Port 1+2 / PWL 16 / 9 dBi Antenna Group
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	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11n / 20 MHz / MCS0 / MIMO / Port 1+2 / PWL 16 / 9 dBi Antenna Group
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 1+2 / PWL 10 / 9 dBi Antenna Group
	Results: CH36 / Lower Band Edge / Peak
	Results: CH36 / Lower Band Edge / Average
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 1+2 / PWL 16 / 9 dBi Antenna Group
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	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 1+2 / PWL 16 / 9 dBi Antenna Group
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11n / 40 MHz / MCS0 / MIMO / Port 1+2 / PWL 12 / 9 dBi Antenna Group
	Results: CH38 / Lower Band Edge / Peak
	Results: CH38 / Lower Band Edge / Average
	Results: CH46 / Upper Band Edge / Peak
	Results: CH46 / Upper Band Edge / Average
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11n / 40 MHz / MCS0 / MIMO / Port 1+2 / PWL 12 / 9 dBi Antenna Group
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 40 MHz / MCS0 / MIMO / Port 1+2 / PWL 12 / 9 dBi Antenna Group
	Results: CH38 / Lower Band Edge / Peak
	Results: CH38 / Lower Band Edge / Average
	Results: CH46 / Upper Band Edge / Peak
	Results: CH46 / Upper Band Edge / Average
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 40 MHz / MCS0 / MIMO / Port 1+2 / PWL 12 / 9 dBi Antenna Group
	Result: Pass
	Transmitter Band Edge Radiated Emissions (continued)
	Results: 802.11ac / 80 MHz / MCS0 / MIMO / Port 1+2 / PWL 12 / 9 dBi Antenna Group
	Results: CH42 / Lower Band Edge / Peak
	Results: CH42 / Lower Band Edge / Average
	Results: CH42 / Upper Band Edge / Peak
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	Transmitter Band Edge Radiated Emissions (continued)
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	Transmitter Band Edge Radiated Emissions (continued)
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	Results: CH40 / Lower Band Edge / Peak
	Results: CH40 / Lower Band Edge / Average
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